<EPA

United States Office of Water EPA-430/9-79-006
Environmental Protection Program Operations (WH-547) February 1979
Agency Washington DC 20460

Municipal Wastewater
Management

Citizen’s Guide to Facility
Planning




MUNICIPAL WASTEWATER MANAGEMENT

Citizens Guide to Facility Planning

Edited by

Clem IL.. Rastatter
The Conservation Foundation
Washington, D.C.

Project Officers

John Hammond
Larry McBennett

January 1979

U. S. Environmental Protection Agency
Office of Water Program Operations
Facility Requirements Division
Washington, D.C. 20460



The research for this book was financed with federal
funds from the U. S. Environmental Protection Agency
under Grant No. T-900-~7050. This report has been
[...]
This term, not generally used by water quality
specialists, refers to a system that:

e delivers wastewater to a central wastewater
treatment facility (which may be simply a
stabilization pond system);

© subjects the wastewater to a series of physical,
biological and chemical processes (which in the
case of advanced waste treatment may produce
a very high degree of pollutant removal); and
then; ‘

e discharges effluent to a stream, river, or other
body of receiving water.

Depending upon the technology used and money spent, such
treatment may deliver effluent of extremely high quality —--even
up to drinking water standards. It removes heavy metals and
other toxic chemicals from wastewater (leaving them in sludge)
and rapidly returns water to the surface hydrologic system,
making it available for downstream use. And since it can be
carried out on relatively small sites--from a few acres (rarely)
to a couple of hundred at most--traditional treatment can be
fitted into virtually any community.

Traditional treatment commonly relies heavily on
technological approaches and can therefore be quite expen-
sive, particularly when high levels of pollutant removal
are required. It may "waste" effluent, particularly when
well-treated effluent is discharged into waters polluted
by other sources. It can create serious problems of sludge
management (see below) and may be inefficient in putting
nutrients and other valuable treatment "by-products" to
beneficial use.

If a pollution problem has resulted from inadequate
treatment by a facility, in most cases modifications can be
made to provide higher levels of treatment, such as adding
secondary treatment to a primary system or adding phosphorus
or nitrogen removal to a conventional secondary plant,

If a community has no centralized collection and
treatment system, or if upgrading its existing treatment
facility will not achieve the desired pollution reduction
or has other major nonmonetary costs, another alternative
is to build a new centralized treatment facility.

116



In evaluating whether and how to exXpand and upgrade
an existing facility or build a new one, communities should
take into account the future possibility of adding waste-
water reclamation facilities and modular increments for
water reuse,

If a central treatment and disposal alternative is
selected, communities will have to choose the size of the
treatment plant, ranging from a small "package plant" to
a large regional facility; the service area; staged develop-
ment of the system, and the treatment technology.

Traditional, centralized treatment systems are of
three general types: primary, secondary and advanced waste-
water treatment. Primary treatment removes those pollutants
that either settle or float--usually about 60 percent of the
raw sewadge and suspended solids and 35 percent of the bio-
logical oxygen demand (BOD) (see Glossary). Soluble pollu-
tants are not removed. Federal law requires municipalities
to provide at least secondary treatment unless a waiver has
been granted for a deep water ocean discharge.

Secondary treatment removes more than 85 percent of
the BOD and suspended solids by stimulating the natural
decomposition of the waste matter, but it does not remove
significant amounts of nitrogen, phosphorus, chemical oxygen
demand (COD), or heavy metals, nor all pathogenic bacteria
and viruses.

Thus, advanced waste treatment (AWT) may be needed--
chemical treatment, filtration and disinfection.

Tables 4 and 5 summarize the available secondary and
advanced waste treatment alternatives. Table 6 relates
the available alternatives to requirements for pollutant
removal. For further information on the various centralized
treatment processes, see EPA's "Alternative Waste Management
Techniques for Best Practicable Waste Treatment," October,
1975 (MCD-13).

3. Centralized Physical/Biological Chemical Treatment and
Land Application of the Effluent

In this alternative, wastewater is processed as in
traditional treatment, to a primary or secondary level, but
the effluent is applied to the land, not discharged to a
waterway. Federal law requires consideration of land
application as a sewage treatment alternative. This method
may provide an alternative to secondary treatment or to
constructing an advanced wastewater treatment system.

(In some cases, state public health laws require secondary
treatment before land application, The necessity for this
prior level of treatment is a subject of much controversy.)

117



Adapted from EFA Technology Transfer, Envirenmetal Pollution Control Alternatives:

TABLE 4:

SECONDARY TREATMENT

Municipal Wastewater

Treatment Space Costs* Effluent
Process Advantages Disadvantages Requirements per gal per family** Quality
Trickling Filter Basic simplicity, Affected markedly by 1 acre/MGD 40-50¢/1000 $4.20-5.25/mo  Removes
rock madia Handles wide range of temps, gals (1 MGD) up to
synthetic sewage flows, Less efficient in 15-20¢/1000 $1.60~2.10/mo0  85% of
Pelatively easy to removing BOD ard S§ gals (10 MGD) the BOD
operate and and 80%
maintain, of the
Low energy raquire- suspended
ments (150 kwh/mg) solids
T T T T T I T S B S S R SN A S -1}
Activated Sludge Versatility - handles Requires careful 0.5 acres/MGD 45-55¢/1.000 $4.75-5.80/mo
wide variety of operation, gals (1 MGD)
wastawater High energy regquire- 20-25¢/100¢C $2.10-2.60/mo
compositions, ments (625 kwh/mg) gals (10 MGD)

Oxidation Ponds

Biodisc

Activated
Biofilters

High efficiency in
BOD removal,

Lower capital costs
than TF.

Lower space require-
ments

Easy to construct,
operate and maintain,

Inexpensive to
construct and
maintain,

Effective in removing
pathogens

B T T T T T I

35 acres/MGD
85 acres/MGD

large space require-~
ments,

Requires periodic
removal of algae
{can be expensive)

No sludge or effluent
recycle streans,
w maintenance,
elatively high

Must be covered from
elements,

Little long term
operating experience

0.5 acres/MGD

degree of treatment, in U.S.,
Requires fewer process Moderate energy
decisions by requirements
operator (400 kwh/mg)

Combination of fixed
microbial growth
and high concentra-
tion of suspended
growths provides
stable operation
and minimizes
process upset,

Can be added to
existing activated
sludge plant,

Requires less area
than TF plant,

Less sensitive to
cold temp effects

Supplemental aeration
process often needed
to meet secondary
standaxds,

Little operating
experience in U.S.,
Relatively high energy
requirements ’

(500 kwh/mg}

0.5 acres/MGD

$2000/acre {larger than 25 acres)

$§6000-8000 (less than 5 acres)
{excludes land costs)

O+M costs = 25% of TF or AS
process

Costs of algae remeval can range
as high as 10% per 1000 gals

Somewhat lower than activated-
sludge

. . T T N S

* Average annual costs based on 1975 prices (capital and operating costs amortized over 20 years at 7% interest rate).
#* Baged on estinate of 350 gals/day for the average residence.

118



TABLE 5 :

ADVANCED TREATMENT

Adapted from EPA Technology Transfer, Environmental Pollution Control Alternatives: Municipal Wastewater

Treatment Space Costs (1975 Dollars) Effluent
Process Advantages Disadvantages Requirements per gal per family Quality
‘Phosphorus Well proven, reliable General larger quanti- Removes
- coagulaticn removal of BOD and ties of chemical up to
-~ sedimentation SS, simple process sludge, 95% BOD
- land treatment control, May result in addition and
Substantial removals of dissolved solids 994 S8
of heavy metals, to wastewater
bacteria, viruses
Filtration Provides means for Generates a backwash 15¢/1000 gals $1.60/mo
controlling waste stream which (1 MGD) '
suspended solids must recycled to 6.5¢/1000 gals $0.70/mo
content of secondary plant (10 MGD)
effluent,
Well proven, readily
automated, requires
little operator
attention, and
little space
COD Removal Removes organic Expensive unless 300~500 35¢/1000 gals $3.70/mo
- carbon materials that carbon is regen=- sq £t/MGD (1 MGD)
absorption cannot be removed erated and recycled, 11¢/1000 gals $1.15/mo0
- land treatment by biclogical Regeneration eguipment (10 MGD)
secondary treatment, is not readily
Can tolerate wide adaptable to small
variations in flow plants (less than
or wastewater 3 MGD)
quality, requires Regeneration process
little operator requires careful
attention; requires operator control,
little space Energy requirements
high 300 kwh/mg
Nitrogen Control Generates no signifi- Requires more space, 0.3-0.6 acre/ 30¢/1000 gals $3.15/mo
-~ biological cant added sludge, Can be upset by toxic MGD (1 MGD)
nitrification No objectionable materials, 16¢/1000 gals $1.70/mo
side effects Energy -~ 925% kwh/mg (10 MGD)
- ammonia Lowest cost method, Affected by cold 700 sq ££/MGD 9¢/1000 gals $0.95/mo
stripping simplest to operate, weather, (1 ¥GD)
reliable, small Need to remove lime 6¢/1000 gals  $0.65/mo
space needs deposits in towers, {10 MGD)
Energy ~ 1000 kwh/mg
- jon exchange High efficiency, Complicated equipment, 1000 sq £t/MGD 20¢/1000 gals $2.10/mo
readily controlled, nigh capital costs, (1 MGD)
Not affected by temps, Energy - 100 kwh/mg 12¢/1000 gals $1.25/mo
nitrogen can be (10 MGD)
recover=sd for
fertilizer
- breakpoint High efficiency, low Increases chloride 500 sq ft/MGD  11-15¢/1000 $1.15~1.60/mo
chlorination space requirement, content in waste- gals
low capital costs, water, {no ecoromy
disinfectant Requires large of scale)

Land Treatment
(may also
be utilized
as secondary
treatment)

caparcity, minimizes
disposal problems

gquantities of
chloride

Provides advanced
degree of treatment
without generating
any chemical sludges,

Recycles water and
nutrients for pro-
productiva uses,

No use of chemicals,

Preservation of large
open Spaces,

Low cperating ewpenses
with potential
econonic returns
from sale of crops

Requires large land
area.

Still relatively new
process; little cdata
available on proper

design of process for

particular circum-
stances

Energy reguirements vary

1030-2500 kwh/mg

119

100~600 acres/ $0.20-1.09/
MGD ’ 1000/gals
{1 MGD)
$0.14-1.00/
1000 gals
(10 MGD)

to treatme:

$2.10~11.50/mo

$1.50~10.50/mo

(Costs of transporting wastes

nt gite not included.)



BOD AND

Table 6

. _ ) Rock Media
- Trickling Fllter"-"’[SYnthetic media

~Conventional

Tapered aeration

Step aeration

—| Complete mix

Contact stabilization
Extended aeration
Oxidation ditch

- Pure oxygen

. Activated sludge

- 0xidation ponds and aerated lagoons
~Rotating biological contactors

SUSPENDED SOLIDS

DISINFECTION

REMOVAL

--Activated biofilters

PHOSPHORUS | [Coagulatlon-sedlmentatlon —_

| TERTIARY SUSPENDED
SOLIDS REMOVAL
AND BOD REMOVAL

COD REMOVAL

NITROGEN

- Physical-chemical treatment

Chlorination
[Ozonation

Primary process
Secondary process
Tertiary process
Land treatment Bidlogical-chemical
Coagulation-sedimentation

Filtration

Microscreening

Land treatment

[Activated carbon———_i:gg$EUla§
ere

Land treatment

Biological nitrification-denitrification
Ammonia stripping

REMOVAL

ORGANIC SLUDGE
HANDLING

AWT CHEMICAL
SLUDGES

Breakpoint chlorination

Ion exchange
tLand treatment

Land application (fertilizer)

Digestion Bury
Dewater Land application
L (fertilizer)
Dry =——=—=—- fer tilizer
Dewater burn '

Wet air oxidation

[ Recovery and reuse
Disposal

Summary of available alternatives relative to requirements for

pollutant removal.

Source:

"Environmental Pollution Control Alternatives:
Wastewater," EPA,

Muniéipal

May, 1976

120



One method of land application, spray irrigation
systems, removes pollutants by a soil-crop system, leaving
the nutrients as fertilizer and effluent as moisture for
the crops. Treatment is provided by natural processes as
the effluent moves through the soil. Application rates
will vary with the types of soil, climate, crops, and
quality standards were runoff occurs. Secondary treatment
and subsequent use of effluent for surface irrigation results
in pollutant removals equivalent or superior to those produced
by other advanced water treatment processes: BOD, 98 percent;
COD, 80 percent; suspended solids, 98 percent; nitrogen, 85
pgrcent; phosphorus, 98 percent; metals, 95 percent; and
microorganisms, 98 percent. About 600 communities in the
United States reuse municipal wastewater treatment effluent

in surface irrigation systems, mostly in arid and semiarid
regions.

Applied effluents are considered valuable resources.
For example, in Lubbock, Texas, where irrigation water is
scarce, 15 million gallons per day of secondary effluent
is applied to 2,300 acres of wheat, barley, ocats, rye,
cotton and grain sorghum. Crop yields exceed those
achieved with conventional irrigation.

In Muskegon, Michigan, 6,300 acres planted mostly
with corn are irrigated by the secondary effluent from a
$42 million, 43.3 mgd project. Crop yields were as high
as 92 bushels per acre in 1974 and produced an income of
$368,000. Water collected from underdrains beneath the
the irrigated area is of extremely high gquality.

A second land disposal method, called infiltration-
percolation, achieves nearly complete infiltration of the
applied water into the soil, thus, allowing greater appli-
cation rates. All runoffs are controlled and groundwater
recharged. Ideally, the application area for this method
should be nearly flat, with a water-tolerant species of
grass maintained and harvested as necessary. Typical
removal of pollutants from secondary effluent are BOD,
85-99 percent; suspended solids, 98 percent; nitrogen,
0-50 percent; phosphorun, 60-95 percent; and metals
50-95 percent.

In a third method of land treatment, called overland
flow, wastewater is sprayed over the upper edges of sloping
terrain and flows slowly downhill through the grass and
other vegetation. The vegetation, not the soil, is the
primary filter. According to EPA research, typical removals
are BOD, 92 percent; suspended solids, 92 percent; nitrogen
70-90 percent; phosphorus, 40-80 percent; and metals, 50
pefcent. Clay soils and moderate slopes are best suited
to this technigque. As the effluent flows down the slope,
some if it infiltrates the soil, a small amount evaporates

121



and the remainder (as much as 50 percent of the flow) goes to
collection channels before discharge. The grass filters out
the suspended solids, and the organics are oxidized by the
bacteria living in the vegetation. 1In the United States this
method has been used primarily for treating high-strength
wastewater, such as that from canneries; it is used for
municipal waste treatment in Australia.

4., Waste Treatment and Reuse of Purified Water

Especially in arid regions where water is too
valuable to be disposed of after treatment, wastewaters
can be cleaned to varying degrees by physical/biological/
chemical means in a central treatment plant and then reused
as cooling or process water for industry and utilities, as
recreational or municipal water supplies, and, as discussed
earlier, agriculture and recharge of groundwater (including
prevention of saltwater intrusion along the coastline).
Degree of waste removal will depend on the use and cost of
the reclaimed water.

In theory, at least, wastewater effluent may be used as a
source of drinking water, though public health officials in this
country generally are nervous about the prospect. (Effluent is
reused directly for drinking water at Windhok, South Africa, and
drinking quality effluent from Virginia's Upper Occogquan plant
will be discharged indirectly into a water supply reservoir.)

5. On-Site Waste Treatment and Disposal

Other alternatives to collection and central treatment
systems include septic tanks, mounds, holding tanks, small
aerobic treatment plants or other on-site treatment and sub-
surface disposal systems serving one or more principal resi-
dences or small commercial establishments. Small towns or widely
dispersed sections of larger cities might find these alternatives
attractive and feasible, as might communities hoping to minimize
the impact of sewage treatment on growth. These on-site systems